164596 PARTS LIST
VOLANT AIR INTAKE SYSTEMS 1 | VOLANT FILTER BOX 4 | #064 CLAMPS 2 | 3/8" EXTRUDED U-NUT
PART NO.: 164596 1 | VOLANT FILTER BOX LID 3 |1/4*-20 BOLTS 2 | NO. 6 X 374" SS SCREWS
INSTALLATION INSTRUCTIONS 1 | VOLANT FILTER BOX ADAPTER | 2 |3/8’ BOLT 2 | 1/4* SMALL RUBBER WASHERS
1 | VOLANT AIR DUCT 3 | 1/4* LOCK WASHERS 5 | 1/47-20 TRUSS HEAD SCREWS
WWW.VOLANT.COM 1 | POWERCORE FILTER W/CLAMP | 3 |[1/4* WASHERS 7 | 174 RUBBER WASHERS
TECH SUPPIORT: (S09) 476—-72P25 | 1 |4 x 3 HUMP HOSE 2 |3/8° WASHER 1 | T20 TORX BIT
1 | 4" X 2* SLEEVE 2 | 3/8* LOCK WASHER
(5) 1/4°-20 TRUSS HEAD SCREWS
(5> 1/4* RUBBER WASHERS
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